RB6090-MT01A/MT01B-03

ERESE RRHAE

Real Speed Engineering

INSTALLATION MANUAL

FJWFIIIITS5—

FULL TITANIUM MUFFLER

E‘S MITSUBISHI CT9A EVO7-9 MITSUBISHI
APPLICATION JDM BUMPER CT9A EVO8/9 USDM BUMPER
e RBB0O9O-MTO 1A RB6090-MTO1B

PART NUMBER

B / INDEX

[ P2 H#EE ]

[ P7 English ]

ORI REZEBEV EFWIRE, FXLLHNESTEVET,
CEARICCOHRAEZE LBFTHHDIZIEUBELKTZE,

ST E I CEDE B RIBPRICKENTRE L TIZEL,
SBAE(CENM TVSERSHGMIFOTWIZEL,
ZEBEA-N-ORITIZRMEESNIUECRDET , ABLEDETTHELKIZZL,

NEIRERICLOEHMNECIBE. BHTREEZAVIMEFINT,
HENUSHT T ALLZEW,

IRFEERRTEDT I 22N BIHE I AEZ LT BERABELIZE,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




REABEHE +uona - 4EAH->TLEACERE LS,

_ KMIATA (1)

BAL28- (1)

95VTNVE (2) HALH—/CUR (1)
W\
Oomp &2
PENZ AN I55IF9h D)))))))))))
M8 (1) M8 (1) e
M6 (1) M6 (3) RIZRILS (3)

HooR
L71-49- (1)

BAL Y- RIN= (1)

it

©

A4 TB (1)
(-

Ty M12 (2)

(S
S

Fyb M12(2)

N Q,‘l\\:r:i:/
ARy (1)

27> (4)

BAHRN> N -FOHIE

g O

IS4V RT5T (1) AIvSr (1)

- |

EVO7/8B AN /-F
BB DIHMER

Ik M8 (1)

AT Iv3v (1)

EEICHERTEE nuadczTassEcyt.

S s

m IOOVEFTE—R
m Z2A—RUL-D6.5mmRUJL

N zs

n NUILCF

n RFEE

n

ARBOEDIF EERMEDEESIRIZ T, B8 HEMLENMTOT

BEIREREUNDER EH DIV ARBEBLU, T
Fy=]

AEGEEDMIIRICE. BUIRTER REBZERAL WIS,
ZERIRSBVEFHICOBNDBIRTT .

S s

S

=]

-
=

S s

SV

ARROEDAHFET

1]
B

Tnnedicsd. BamiBaEbmOERD I FHESEICITO TS,

2

n EEERS

m J\>RRUJL

AERIEHERREBRTY . T—FyMREDNE TRV EIEENHSAR TERL T,

<JZEW,
IR BBNDHDET

BLY IFV-ZAP AT LD+ DITBRIARRETITO T2,
BB RSE(CIDEEM DS - N SENHEC S EIREMER, - EINEMAENELS




1. SIETF¥V—-XAFYTS—DRDHL

A CCTREEINTVIOESFIRTY . I RMREEEZSRULNS, TEEaMraiiaL Tiau,

1. NyF)—DX1FRixF

2. IFY-ZARXAINT5~

3. ©2A-IFV-ZANUT

4, ERARIOA>F I EBCHBA RIS\ H—%EDFTT.

5. XMIRIZ—AAEBICH D)\ H—-0IOXy M5—2EDRFTT

6. EVO7/8BAMLARI\>/(—EE(CED(FHIZEHEIFY - M TR\ A —EEm0o e

2. Y9V L5 1—Y—RDFHIFRONI

ABRILBOYIRLF1-Y - EATBILL), BEREIRMCHET BN HRET.
STANDARD QUIET MODE 1 QUIET MODE 2

N)E

—
BAER

TOFFTITHEAVILIET. ZOFETCTEAVLEIFEYS, BIEBIMTIBETY,

AN =

B T—)LIYRIEHSN OSBRI LS FRHLNTWEIH . MODE 20DIRRET CEAEN 315E.
W3 TRIMIEAESEICRMIZEL T, BRICHIY RUTF1-Y—2BEEUL TS,

1285, MODE 1DIREETEZOFFMEATEFIN BT ZITIETINRECTERVLLEITET,

A\ s

u COMIZTROBMES. BPROXEICIDES - FIAEMAHEENRAENDHDET .
m R YALOY-T-IIY ROER - BIENRIZEENHDET

PANE:=-
n EEIOEEREBECNTEZTRI,

1. BAL B -AERCUIDMHIABRVELSCIIZE TIRET D,

2. 7T NREIDEES DDV TV IER DI, (BE(EL15mm)
3. YOURLT1-H 2B EVIAHTIB -2V -F>09%, (25F)
4

. BEEREEDE. RISRILIMGE- T35 FY M6 THY Y RLT1-—2EET 3.
COBf, FoIUCEVIAENTLSN, BV RLT1-Y - BN E%EE
(15mmiZE) (CHDh. BERCHERTZ. (REY-FIUEBNSIR)
XARIURILIM6, T5>SFy NMEMER



Ty FGED S ORY (FIFREME (BEE15mm R 2#E)

——

Yy FLTFa—HY—%
3015

Yo FLFa—d—0RYFiFrntri—

YOV FL72—Y—OMERSREE @Yty 2—B7—IbIY FiEEbL S 15mm)

W

seTwiS

L
\\W\“\“\\\\\\\\\\\

8
9

. EA-RUUTTR—F2 IO A—-ICTF R EHIFS.

L INTURBVESTHNEDE.5mmIZE (MERILIIAZTAX) ([CTR&BIFINTZITS.
. MUV RIRISRI VNIV M6 - D52 2y MMEZED}T . ETES S,

. BE. 9UVRLT1-Y-RIBZHRL. 35PIEERCI GBI T ZITR 5,

. BETORBIINITE TR, T IV RBIUTIYRLT1-5—0/\UEDZITS.

10 tI0#n%ZRRET 3.




3. RSEF¥ =9 LY T S5—DWbIF

(REPROEEMER ] FHREROEEEFNE TROBOTY,

<sBmEREFREHDIT PLI>

O|A>IN1T A @AY= RSN

Q>4 F B ® |FZ>ZHRILs M8

|YAL>Y— @ |75>2 vk M8 [20.0~28.0N-m2.0~2.9kgf-m)]

@|HRTYb ® [BU>RLT1-H—

®[ovsv M12 ® [RH>RILN M6 [8.0~12.0N-m(0.8~1.2kgf-m)]

®[Fvk M12 [56.0~94.0N-m(5.7~9.6kgf-m)] @|emL>F

@|A/F KRR T34 RT5) XI5-)\UH—

DYy ® [JOXy5—

®[45>F) K [25.0N-m(2.6kgf-m)] @ [27U>5 Dy M8

®[z70>4 @ [#ILk M8 [20.0~28.0N-m(2.0~2.9kgf-m)]

@ [g1Loy—)UR @ [75>34vk M6 [8.0~12.0N-m(0.8~1.2kgf-m)]
HALH—)\UR

XEPDCFFEETEPEBER LT B, ABOTOFS—ARMLTTFE.

[$&FIE]
1. MU TARABOARTYE (ER@) -Fybk (ERK®) -9viv (ERG) ZEAL.
RFAH T B, COBE, I5>TEPOUP SIDEX—IH _EAIEREIKELSICEDT T3,

<EVO 9 BAMFINYI(—E-EVO 8/9 1KY /)(—8 HEIF>
2-1. XIIATBICIF>TNNUR (ERIO®) %@L BINATOZXI)>) IvIRIBRIEH KIS
RBBE3C, X IHATACEVAD . BN IZ—/\OH =BG 3.,

<EVO 7/8 BRIV )(—EH ZHER>

2-2. MMI)ATEBBOIITF-)I\UH-% JA—(LE®B) IOk 5 —(LE®) A
(SRORIL AMB(EE21)- 2T Ty v( LE®) / "
Y5 —( ERO@)ZERL. B33, \

ZOBs, BIF(CHIEDTOXY I NI5—%
MBOYIS-)\UH— (ER®) AEOfHI3, (@

2Ty
(ER@)

; i; XA )4 TBIYY

2-3. MUIATBIHZTNOR (FIEHD) ZBEU. Z)/ATORTU) IvIhERTHIKFC
RBBLIC, X IATAICZEVAD . BEFCYIZ—/\>H—=EDF 3,

<BF. BFEEHENYN-E RNy N-E HBER>

3. BALIY—(HTOTNRUR (BIE®) &@LU, AT IvIRIBRITHIKIFCR B LI,
AL TBICELIAD,

FEIE
J0xy 5~

A B - 0FL 20T TN E FIBELSICLTIRR,

MSIIL N(_ERID)




4.  HALIH-)UR BIE@) ([CHALIP-)IURSN- (FIE®@) ZEUTT. BALoY—(C
BEDIFRVESSERULENS, IFYV-ZAN\DH—(CEDfH133.

5. BEOIIPSIASERELENS, IO MUINSIBICARESDEITS

<#wfILT>

NEFYIM128 (RIE®) [56~94N-m(5.7~9.6kgf-m)]
J5VTN\OREE (BTEQ) [25N-m(2.6kgf-m)]
AENILIMBER (RIE®-@) [20~28N-m (2.0~2.9kgf-m) 1

6. AMUIATA-B A U)ATB-BAL 2B —OREH ATV (RIE®) Z2EWOHI3.

A\ xEE

B BERZIEPEDIUT IR0, FHEORVCEZHERL TR EIER(ATOTIZE,
R ERMOEARZEICED DRIV AMESNRVNGEE. AE - J0>0 M FY-ZANATD
EOFFRIL M ZEBNEIKIZE (LIRS, BEFAZEL. RMOEEVTS5OAZREEUE.
AEFHLTIEEL,

B XIS5—([CHDPFOEREMIBURETERI L. IENPLRITORRERDET,
YT T B AE R 1T TIEE W,

B R FERRRCLD. Bl RICAENRAAEEENDDET .

WEITIGU. BRI TS,

7. BEIEUT, YUY RLT1-H 0B IR TRS.,
XAABOYIVRLT1-H— (®)
RFVRILIME(BICATE) .
I52TRILIME (BITE)
J3>SFyhM6 (BICIR) EFA

FATNLS [8~12N-m(0.8~1.2kgf-m)]

ANES
=
B YUY RLT1—Y—2EDHIIEFE. R - mERAETE
TRHDBVTEEV, IS MBS RIFRORRERDET,
B YUY RLT1—H—0ORRE Y TS —PZORENSZIREET
FTROTEEW,
8. NwF)—DOVAFRimFZEDF13.

4. HTiEORER

1.EZBECTFHENROD, BEMRRTZ.

2. IVSURIBEIL. 74 RIS D5#2500rpmiZE ETEERz LIS REFI/RONMERI 2.
Fle. IR EDHEREAT D,

3.TANETETV BEFRIRNDES. BEESHFRONMERTS.

A\ 2

SRHOTHENGDDE DR TR, FEiNSMmMMEEL. BN OEEDORR BB,
FERFIEEIA T TR,
HERRNA®DZL. HREDR FRHERHRIC L2 H B AT RRERDAEIRTT .
ETRCERERRBURB S FESCEERIBFRELEL., BEREITO TS,
ZOIFTEERITIBEE. IFV-AN AT LN+ OB RTREETITO TS,
EPROPSEENECTVBIEA[R. IS A BREIE Y, BPIEE(IESELKEL.
TOIBTRICAELTZE L,

VANE: ¥~

- AREEFEA VLR, ElRICIOTRIV S ORI S iHENHDET .
HBERBRI> SO yT > JEHERL. BEBEUTENSOB YT #ITOTUZE,

6




KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

Main Pipe A (1)
Main Pipe B (1)

Silencer (1)

Spring (4) Gasket (1)

Clamp Band (2) Silencer Band (1) _| For Japanese Bumper Models Only I—
T\ \weici
Jhmn &2 6 @
Flange Bolt Flange Nut Button Bolt (3 .
Mg (1) M8 (1) utton Bolt (3) Blind Plug (1) Copper Washer (1)

M6 (6) ( For EVO 7/8 Japanese Bumper Models
Allen Key (1)

< i serze| S
Sound Reducer (1) —SuhSoue /

Anti Seize (1)

Grommet
=
Muffler Hanger (1) Collar (1)
Silencer Band Rubber (1) @ E
Spring Washer (1) Bolt M8 (1)

REQU'RED TOOLS These tools are the bare minimum required for the job.

® General engine maintenance tools m Torque Wrench  m Official Servicing Manual ® Hand Drill
m Center Drill and ®6.5mm Drill Bit B Safety Gear

A CAUTION!

m This product is designed to be used for off road competition purposes only.
m This product is to be installed by a qualified professional in a fully equipped workshop.

m This product was designed specifically for the application specified. If the attempt was made to use
this product on another engine/car other than specified then you will risk damaging this kit and or
the engine or components related with it.

m This product is to be installed with the appropriate tools and equipment to prevent any engine failures
and injuries or bodily harm.

A WARNING

m This product is to be installed when the engine and engine bay is cold.

m Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.

7




1. REMOVING THE STOCK EXHAUST

A This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.

. Disconnect the cars negative terminal battery.

. Remove the exhaust main muffler.

. Remove the center exhaust pipe.

. Remove the exhaust muffler cover (rubber) from the car body's left side.

. Remove the main muffler hanger (bush) from the main part of the body.

a U1 A W N

. Remove the hanger from the EVO 7/8 Japanese Bumper models exhaust pipe.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

m The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

o o P

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts
and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place

as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
® This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

m Use the reference hole (as shown above) for guidance

when adding the extra bolt holes.
1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.




4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
X PARTS USED: Button Bolt M6, Flange Nut M6.

Distance from the exhaust tip edge/end to the bolt hole
= (Std. 15mm. Actual measurement recommended) .

S T

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

Ll
-t

Bt
I \
" A
T
i L\ six\xf\‘{s\?\\\\\\\\\\\\\\\\\\\\\\\\\\\
W \
AN

Y

. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).
. Then secure in place using the M6 button bolt and M6 flange nut.

. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

O 0 N O U

. After drilling all the holes, be sure to grind down any sharp edges.

10 Clean and/or remove any remaining debris.




3. INSTALLATION OF THE RSE TITANIUM MUFFLER

[Tllustration of the mounting position of each bolt & gasket]
The installation of the bolts included in the kit is shown below.

[Illustration of the mounting position of each bolt & gasket]

@ [Main Pipe A @ |Silencer Band Rubber

@ |Main Pipe B ® |Flange Bolt M8

® |Silencer Flange Nut M8 [20.0~28.0N-m2.0~2.9kgf-m)]
@ |Gasket ® |Sound Reducer

® |Washer M12 @® |Button Bolt M6 [8.0~12.0N-m(0.8~1.2kgf-m)]
®|Nut M12 [56.0~94.0N-m(5.7~9.6kgf-m)] @ |Allen Key

@ |A/F Boss Blind Plug Muffler Hanger

Copper Washer ©® |Grommet Collar

©|Clamp Band [25.0N-m(2.6kgf-m)] @ |Spring Washer M8

Spring @ [Bolt M8 [20.0~28.0N-m(2.0~2.9kgf-m)]

@ |Silencer Band @ |FLANGE NUT M6 [8.0~12.0N-m(0.8~1.2kgf-m)]

X Apply the Anti-Seize that is supplied in the kit to prevent metal burns and seizures to the bolts and nuts.

[Installation procedure]
1. Use the gasket, nut & washer for fitting the Main pipe A. Make sure that the flange
has the UPSIDE mark facing up.
* Use the supplied Gasket (ref @) Washer (ref ®) Nut (ref ®).

<EVO 9 Japanese Bumper Models and EVO 8/9 North American models>

2-1. Fit the clamp band on the Main Pipe B, then use the springs to secure the Main Pipe A to B.
Then you fit the muffler hanger as well.
* Use the supplied Clamp Band (ref @).

<EVO 7/8 Japanese Bumper Models >

: Hanger (Ref # @) Grommet Cover (Ref # @) A\
2-2. Fit the Muffler Hanger bush to )
/ \\m\\\\vm\‘\\‘é

the main pipe section with the M8 bolt,

spring washer, grommet collar.

You can also fit the grommet collar to @@
the muffler hanger now prior to installation.

/ M8 Bolt
Spring Washer (Ref#@)
(Ref # @)

Stock
* Use the supplied Muffler Hanger (ref @) Grommet
Gromet Collar (ref @) Collar

Spring Washer (ref @) Muffler Bracket Arm Hook

Bolt M8 (ref @).

2-2. Use the springs to hold the Main Pipe B to the Main Pipe A, then secure with the clamp band
after you install the exhaust. You can also fit the muffler hanger bush now too.
* Use the supplied Clamp Band (ref @).

10



<Next, EVO 7-9 Japanese Bumper Models & EVO 8/9 North American Models shared items>

3. Use the spring hooks to fit the silencer ASSY onto the Main Pipe B, then secure it with
the clamp band. * Use the supplied Clamp Band (ref @).

A The mufflers RSE Logo is to be installed facing down to the ground.

4. Try not to mark or damage the silencer when fitting the silencer band and rubber insulator.
This is the time when it can happen during the install onto the exhaust hanger.
* Use the supplied Clamp Band (ref @/®).

5. Check the clearance on each part before tightening everything.
Torque Specs M12 Nuts (ref ®) [56~94N-m(5.7~9.6kgf-m)]
Torque Specs Clamp Bands (ref ®) [25N-m (2.6kgf-m)]
Torque Specs M8 Bolt (ref ®/21) [20~28N-m (2.0~2.9kgf-m)]

6. Main pipe A/B is then fitted to the Main Pipe B with the use of the spring hooks.
* Use the supplied Spring (ref @).

A cauTioN!

-Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts
are tightened correctly so that there is no pollution caused form any exhaust leaks.

- After fitting the mufflerr please check that there are no signs of ail,
dirt so as not to burn them later when the car is running.
- After fitting the exhaust, you should check if the rear bumper will
be at risk from heat from the pipe. You may need to add extra heat
shield protection on the rear bumper.

7. The sound reducer can also be installed if required.
% Sound Reducer (®)
-BUTTON BOLT M6 (@ included hardware)
*FLANGE NUT M6 (® included hardware)
-FLANGE BOLT M6 (@ included hardware)

<TORQUE SPECS>
Button Bolt M6 (7.8~11.8N.m(0.8~1.2kgf-m)]
FLANGE BOLT M6 (7.8~11.8N.m(0.8~1.2kgf-m)]

/A WARNING

m It is highly recommended not to use the sound reducer when
using the car for high speed/ hard driving as it may cause
engine failure.

® Only install or remove the sound reducer when the engine and
exhaust is cold to avoid any burns or injuries.

8. Reconnect the cars battery negative terminal.

11



INSTALLATION VERIFICATION

. Check again the vehicle that there are no parts interfering with any other components.

. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs

of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose

parts, bolts and nuts.

WARNING

Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

If there is anything felt abnormal when driving please stop immediately and check the car over.

When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

CAUTION!

m The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

12




13



14



15



Eeal Speed Engineering

T252-0002 #=)|IRER T AE2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

COHRBICEATIBHMNEDEE LT TBRLLELET,
EXNY B~ (HRA - EFRE - FRFWRAEZDZL)
10:00~12:00 / 13:00~17 : 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00/ 13:00~17: 00

16



